
 

Lavadora Whirlpool 7MWTW5500XW1 

         
   

  
1



 

Lavadora Whirlpool 7MWTW5500XW1 

          
 

 

Illus. Part 
No. No. DESCRIPTION 

 

 
1  Literature Parts 

W10329765 Installation 
Instructions 

W10366279 Use & Care Guide 
W10338674 Tech Sheet 
W10331104 Quick Start Guide 
W10366292 Energy Guide 

 
 

2 W10246376 Top 
3 W10339997 Lid 

(Includes Item 4) 
4 9724509 Bumper, Lid 
5 W10295775 Hinge, Wire (L.H.) 
6 W10294031  Hinge Wire (R.H.) 
7 W10119828  Screw, Lid Hinge 
8 W10240513 Strike, Lid Lock 
9 W10273971 Screw, 6−19 x 1/2 

10 W10240977 Dispenser, Bleach 
11 W10392041 Bezel, Lid Lock 
12  Bearing, Lid Hinge 

W10293272 Left 
W10293230 Right 

13 90016 Clip, Lid 
Lock Harness 

14 W10238287 Latch, Lid 
Lock Assembly 

15 8281163 Screw, 8−16 x 1/2 
16 W10330080 Pad, Lid Hinge 
17 W10251994 Cabinet (Includes 

Item 22) 
18 W10215098 Brace, Cabinet 

Top − Front 
19 W10215099 Brace, Cabinet 

Top − Rear 
20 1157158 Screw, 8−18 x 3/8 
21 W10248088 Lock, Top 
22 W10335586 Foot Assembly, 

Leveling 
23 W10250884  Panel Rear 
24 W10215102  Hinge, Top 
25 W10142728 Screw, 8−32 x 3/8 
26 W10215139 Cover, Harness 
27 3400076 Screw, 10−23 x 5/8 
28 W10339879 Cable Tie 
29 W10221546 Hose, Outer 

Drain Assembly 
(Includes Items 
30 & 31) 

30   W10280024 U−Bend, 
Drain Hose 

31 356138 Clamp, Hose 
32 9740848 Screw, 8−18 x 1/2 
33 3359452 Nut, Locking 

 
 

 
2  



 

Lavadora Whirlpool 7MWTW5500XW1 

         
   

 
 
 
 

 
 

 3 



 

Lavadora Whirlpool 7MWTW5500XW1 

         
   

 
 

Illus. Part 
No. No. DESCRIPTION 

 

1 W10329777 Console 
2 W10251392 Knob, Control 

(Includes Item 24) 
3 W10269602 User Interface 
4 W10219342 Screw, 8−16 x 3/4 
5 8312709 Clip, Console 
6 W10445819 Control Unit 

Assembly, 
Machine & Motor 

7 W10420984 Panel, Console 
Rear Cover 

8 3390647  Screw, 8−18 x 1/2 
9 1157158  Screw, 8−18 x 3/8 

10 W10280079 Seal, Console 
11 W10266797 Cord, Power 
12 3400076 Screw, Power 

Cord Ground 
13 W10240963 Housing Assembly − 

Dispenser 
14 W10240949 Valve, Cold 

Water Inlet 
15 W10240948 Valve, Hot 

Water Inlet 
16 W10240967 Harness, Valve 
17 3400061 Screw, Dispenser 

Housing Mounting 
18 97787 Screw, Inlet 

Valve Mounting 
19 W10240946  Bezel, Dispenser 
20 W10240958  Drawer, Dispenser 

Assembly                     
21 W10285493 Harness, 

User Interface 
22 9740848 Screw, 8−18 x 1/2 
23 W10325119 Spacer, Knob 
24 8536939 Clip, Knob 
25 W10274524 Tensioner, Facia 
26 353362 Washer, Filter 
27  Hose, Water Inlet 

W10194210 Cold Water 
W10196191 Hot Water 

28 W10242307 Washer, Water 
Inlet Hose 

29 W10323092 Seal, UI 
30 W10287476 Facia, Dispenser 

 
 
 
 
 
 
 
 
 
 
 
 

4 



 

Lavadora Whirlpool 7MWTW5500XW1 

         
   

 

Illus. Part 
No. No. DESCRIPTION 

 

1 W10305259 Cap, Impeller 
2 W10003790 Screw & Washer 

Assembly 
3 3949550 Washer 
4 W10215146 Tub Ring 

(Includes Item 5) 
  5 W10205824 Absorber, Impact 

6 W10215118 Impeller 
(Washplate) 

7 8533953 Screw, 
8−16 x 1.000 

8 W10291415 Hub − Driven, 
Basket (Includes 
Items 7, 9 & 10) 

9 W10291416 Block, Basket 
Drive (Includes 
Items 7, 8 & 10) 

10 W10291417 Nut, Spanner 
(Includes Items 
7, 8 & 9) 

11 W10238268 Basket Assembly 
(Includes Items 
7, 8, 9 & 10) 

12 W10238301 Tub 
(Includes Item 13) 

13 W10006371 Seal, Tub 
14 W10215093 Filter, Drain Pump 
15 8533928 Screw, 8−18 x 3/4 
16 W10257086 Damper Assembly, 

Tub Suspension 
(Set Of 4−Includes 
Items 17 & 18) 

17 W10215136  Ball, Suspension 
(Set Of 4 − 
Includes Item 18) 

18 W10256551 Bushing, 
Suspension 
(Set Of 4 − 
Includes Item 17) 

19 W10328392 Harness, Lower 
(Includes 
Items 20 & 24) 

20 8572540 Hose, Pressure 
Switch 

21 W10005430 Clamp, Pressure 
Hose Retainer 

22 8533943 Screw, 10−16 x 3/4 
23 W10339879 Cable Tie 
24 W10298887 Cable Tie 
25 W10348658 Spring, 

Tub Centering 
26 W10392691  Shield, Splash 
27 W10429200 Retainer, Push In 

 
 
 
 
         

5 



 

Lavadora Whirlpool 7MWTW5500XW1 

         
   

 
 

Illus. Part 
No. No. DESCRIPTION 

 

1  W10276397 Pump Assembly, 
Drain 

2 W10004910 Screw, 
12−16 x 1.25 

3 W10215091 Hose, Inner 
Drain Assembly 

4 8317496 Clamp, Hose 
5 W10006379 Gearcase Assembly 

(Includes Items 
7, 8, 9, 10 & 13 
On Page 5) 

6 W10249633 Screw, 
7.2−1.6 x 30 

7 W10249628  Motor, Drive 
8 W10094780 Screw, 

M8−1.25 x 20 
9 W10006382  Spring, Splutch 

(Includes Items 
10, 11, 12 & 13) 

10 W10006352  Slider, Splutch 
(Includes Items 
9, 11, 12 & 13) 

11 W10006353 Cam Ring, Splutch 
(Includes Items 
9, 10, 12 & 13) 

12 W10006354 Cam, Splutch 
(Includes Items 
9, 10, 11 & 13) 

13 W10006356 Pulley 
14 W10163336 Nut, Pulley 
15 W10006384 Belt, Drive 
16 W10006355 Actuator, Shift 
17 9741052 Screw, 6−32 x 1.00 
18   W10278117  Capacitor, 

Motor Run 
19 357640 Screw, 10−16 x 5/8 
20 W10006383 Shield, 

Pulley Cover 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

 
6  


